OFFICIAL NOTICE AND AGENDA

There will be a Regular meeting of the City of Stoughton Utilities Committee on Monday, August 19, 2013 to be held
at 5:00 p.m. in the Edmund T. Malinowski Board Room of the Stoughton Utilities Administration Office in the
Stoughton Utilities Building, 600 S. Fourth Street, Stoughton, W1 53589.

AGENDA:

Call To Order.

Stoughton Utilities Committee Consent Agenda. (All items are considered routine and will be enacted upon by
one motion. There will be no separate discussion of these items unless a Stoughton Utilities Committee member
so requests, in which event the item will be removed from the consent agenda and be considered on the regular
agenda.) (Action.)

a) Stoughton Utilities Payments Due List Report.
[...]
New ‘Smart Meter QOpt-Out’ legislation drafted: Representative Jeremy Thiesfeldt (R-Fond du
Lac) is circulating a draft piece of legislation designed to allow utility customers to ‘opt out’ of having
an advanced meter installed in their residence. The MEUW Legislative & Regulatory Committee will

Volume 10, Issue 16 State Legislature

MEUW Home Page

Bills and topics MEUW
is lobbying

The Wheeler Report

WisPolitics

meet on August 1 to discuss the latest version and our overall strategy. Please look for a separate communication to members shortly

thereafter regarding our approach to this proposed legislation.

Stray Voltage Reform Bill (AB 257): This bill was introduced on June 28, 2013 and provides an exemption from civil liability
to an electric service provider for damage to an animal, individual, or property, provided the electric facilities
are operated and maintained in compliance with all applicable engineering and safety standards. Click HERE

for a copy of the bill.

THE NEXT UNDER THE DOME UPDATE WILL BE AUGUST 31, 2013. MEUW sz

A - n . -- "
A. C. Engineering Company
L e g : .
1\,\ ’../: N 16 W20 Jericins Drive. Wankeshn WH SMIRA1I6% 02620 8872006 Fux 12625 347152
’

"Field Service by Electrical Engineers"

Field Testing, Repairs, and Maintenance on all Types and
Manufacturers of Substation Electrical Equipment

Inovative, practical maintenance solutions that will keep vour
substation equipment running longer

N16 W22040 Jericho Drive
Waukesha, WI 33186-1169
www.acengieer.com

0262 5472006
m4l4 3500736
email: ray@acengineer.com

|
Uh:CIPAL

916 B[a_ke Straat « RO, Box 82
Blanchardville, W1 53516

Office: 608:523.4290
Faxi 608.523.4292

Toll Free; 866.370.2243
www.jrundergroundlie.com

. DIRECTIONALBORING & ROCK
| TRENC P






‘:-’_ — Direct: 608-270-5700
’ Fax: 608-270-5717
2814 Syene Rd
Madison, WI 53713

8/1/13
Destination Stoughton

Destination Stoughtonis a half hour television program produced by CW57 with the cooperation of the
Stoughton Chamber of Commerce that takes an in-depth look at some of the businesses that make
Stoughton a great place to dine, play, shop and stay. The program is hosted by Erica Dial, Executive
Director for the Stoughton Chamber.

The program provides the participating Stoughton businesses the opportunity to give viewers an inside
and sometimes a behind the scenes look at how they do business, create a product, serve customers
and make Stoughton such a wonderful place.

Destination Stoughton is the fourth of several programs produced by CW57 thathighlight area
communities and businesses. Each program showcases businesses and the attributes of the
communities they are in that make them destinations for people who live in the 11 (eleven) counties
served by CW57 in South Central Wisconsin.

Destination Stoughton will be shown a minimum of twelve(12) times in a four (4) week period with the
premier on Thursday, August 15™at 6:30pm.

The schedule is as follows:

Thursday 8/15 6:30p
Friday 8/16 7:30a
Sunday 8/18 12:30p

Monday 8/19 2:30p
Wednesday 8/21 8:00a
Saturday 8/24 3:00p

Tuesday 8/27 12:30p
Thursday 8/29 2:30p
Sunday 9/1 9:30a

Tuesday 9/3 7:30a
Thursday 9/5 12:30p
Sunday 9/8 9:30a





State of Wisconsin \ DEPARTMENT OF NATURAL RESOURCES

Scott Walker, Governor South Central Region Headquarters

Cathy Stepp, Secretary 3911 Fish Hatchery Road

WISCONSIN Mark Aquino, Regional Director Fitchburg, WI 53711-5397
DEPT. OF NATURAL RESOURCES Telephone (608) 275-3266

FAX (608) 275-3338
TTY Access via relay - 711

August 1, 2013

Robert Kardasz, Utilities Director
CITY OF STOUGHTON

600 South Fourth Street

PO Box 383

Stoughton, WI 53589

SUBJECT: Wastewater Facility Inspection
WPDES Permit No: WI-0020338-07-0
Inspection Date: 07/30/2013 -

Dear Mr. Kardasz,

A compliance inspection of the Stoughton Wastewater Treatment Facility was performed on 07/30/2013 by Amy
Schmidt; Brian Erickson was also present. The purpose of the inspection was to determine compliance with the
conditions of the WPDES permit and review wastewater operations and management activities at the plant,
Findings and recommendations are found in the attached report. Please take the time to read it carefully.

The treatment plant was found to be in substantial compliance with the effluent limits and all terms and conditions
of the permit. The following recommendations or follow-up actions are needed:

1. Submit an up-to-date flow diagram.
2. Try to improve the wastewater environment to prevent Nocardia foaming.

We discussed your new WPDES permit’s limits and requirements. The next permit will not contain temperature
limits. The City has provided temperature sampling to show that your facility has no difficulty meeting the
proposed calculated limits. Therefore, temperature limits will not be included in your permit. For more
information, please see our web site: http://dnr.wi.gov/topic/SurfaceWater/thermal.html.

Water quality based phosphorus limits will also appear in your permit for the first time. Although the current
permit contains a technology based limit for phosphorus of 1.5 mg/L, a new final limit will appear in the permit.
Because the facility discharges to an impaired water body with an approved TMDL, the final limits are expressed
as a monthly mass loading. An interim average monthly limit of 1.3 mg/L (current phosphorus limit) will appear
in the reissued permit. There will be a compliance schedule of seven to nine years to comply with the final limit,
which will go into effect at the end of the compliance schedule. For more information, please see our website:

http:/dnr.wi.gov/topic/surfacewater/phosphorus.html.

Mass loading limits for total suspended solids will also appear in your permit for the first time. Due to the Rock

River TMDL, mass limits have been allocated for Stoughton. These limits will be included in the permit along

with the weekly and monthly average concentration limits already present (40 mg/L and 30 mg/L respectively).

dnr.wi.gov

wisconsin.gov %
Rmd






For comparison, the concentration values associated with the TMDL range from 29 to 32 mg/L as a monthly
average and 41 to 45 mg/L as a weekly average.

A review of Mercury PMP report data shows your current mercury effluent discharge has a 30-day Pyy value of
2.09 ng /L which exceeds the water quality criterion of 1.3 ng/L. Therefore, Mercury limits will be calculated and
included in the next permit. Code language provides for a variance from water quality standards for mercury in
light of its presence in the environment. The City did submit a variance application in 2009, but the information
might need to be updated. An alternative mercury effluent limit may be included in the draft permit if variance
application is approved.

Your facility was found to be in substantial compliance with state standards. Brian is doing as excellent job as
there were no effluent limit exceedances since 2010. I want to thank Brian Erickson for the time and cooperation
in the performance of this inspection. Within 30 days, please provide a written response to this inspection report
if any follow-up actions are noted above. If you have any questions regarding the report, feel free to call me at
(608) 275-3258 or e-mail me at Amy.Schmidt@wisconsin.gov.

Sincerely, -~
" ’/ //’L// S

Amy Schmidt
Wastewater Engineer

Page 2





Wastewater Treatment Plant Compliance/Inspection Checklist

Stoughton Wastewater Treatment Facility Inspection Date 07/30/2013
700 Mandt Parkway PO Box 383 Stoughton, WI 53589 Evaluated By Amy M Schmidt
OIC Name BRIAN G ERICKSON WPDES Permit # 0020338-07-0 Effective Date 01/01/2003
On-Site Representative Brian Erickson Design Flow (Avg) 1.65 Expiration Date 12/31/2007
Responsible Official Robert Kardasz 600 South Fourth Street PO Box 383 Stoughton, WI 53589-

M % e - - L - s A e B - -

M

Comments Followup

Facility Site Review

Yes 1. Is a schematic diagram available of the Submitted with 2007 permit application Submit up to date flow diagram
treatment plant? If yes, attach.
'Yes 2. Are all liquid treatment train unit operations and | Overall, the treatment plant appears to be Try to improve the wastewater
processes operating satisfactorily? operating very well. Very few effluent violations | environment to prevent nocardia
have occurred and none since 2010. Please foaming.

read below comments and see attached photos.
Headworks - replacement of one screw pump is
underway. Fine screens and grit removal appear
to be working fine.

Primary Clarifier - sludge blanket kept between
2-3 ft, settling well and scrapper operating well.
Secondary Treatment - heavy foam in anaerobic
tank, good marbling, sludge appears dark and
on the older side

Final Clarifier - floating sludge present but
effluent over the weirs appears clear

| UV Disinfection - lamps in channel, currently

| running

Chlorine Contact Tank - no longer use chlorine,

| covered with black fabric made for a green
house, reduces algae and the need for cleaning
Post Aeration - kicks in if DO falls below 6

mg/L, running during inspection, good bubble
pattern in effluent

Subclass Al: Biological Treatment - Suspended Growth Process
Yes A1-1. Does the appearance of the aeration basin look Sludge appears dark with dark bubbles
good? See attached photos - anaerobic/anoxic zones have
dark foam cake layer on top, but good marbling
where open
| Yes A1-2. Does the aeration pattern show that all diffusers Even pattern throughout aeration basin

are working?






Yes A1-3. Is the dissolved oxygent level adequate? 2.8 mg/L in aeration basin
Yes Al-4, Is the MLSS level optimum, resulting in a good F/M | 2800 mg/L in summer, on the older side
ratio?
Yes A1-5. Is the 30 minute settling test and resultant SVI
. good?
N/E A1-6. Do the bugs look good? Appearance of heavy foam in selector tanks and
floating sludge in clarifier would indicated nocardia
Yes A1-7. Is sludge wasted regularly to maintain an optimum | Continuous, 22 gpm or approximately 20,000-30,000
and consistent sludge age? gpd
Yes A1-8. Are all blowers or mechanical aerators operational
and on a regular maintenance schedule?
Yes A1-9, Has the aeration basin been emptied, inspected Every other year the tanks are drained and cleaned.
and cleaned within the last five years, including Membrane diffusers are replaced every 7 to 8 years.
; diffusers?
| Yes A1-10. Are there safety flotation devices on the railings?
| Subclass B: Solids Separation
No B-1. Are clarifier surfaces free of floating sludge, grease | A lot of floating sludge is present, see attached
and gas bubbles? photos
Yes B-2. Does the operator measure and record clarifier Kept between 6-10 inches
sludge blankets on a reqular basis?
Yes B-3. Is the effluent flow over the entire length of the
weirs?
N/A B-4. If the clarifier is rectangular, are the flights and Circular secondary clarifiers
chains in sound shape and working correctly? Rectangular primary clarifiers
Yes B-5. If the clarifier is circular, do the surface skimmer
and subsurface sludge scraper mechanism appear to be
working well?
Yes B-6. Are the clarifier(s) drained, cleaned, and inspected One is currently down for service
on a regular basis?
Subclass D: Disinfection
N/A D-1. Is the chlorine contact tank cleaned regularly and UV disinfection
absent of surface gas bubbles or floating clumps of
sludge?
N/A D-2. Is chlorine (gas or liquid) adequately and UV disinfection
completely mixed into the contact basin?
N/A D-3. If using chlorine gas, does the storage room meet UV disinfection
| all safety requirements?
| Yes D-4. Are uv lamps submerged in the effluent channel?
No D-5. Do uv sleeves need to be cleaned regularly to Self cleaning lamps occasionally have to clean end of
| maintain disinfection efficiency? lamps
[ N/A D-6. Are residual chlorine samples tested within 15 UV disinfection
minutes of collecting the sample?
| Subclass P: Biological Nutrient Removal (Phosphorus)






Yes P-1. Does the plant utilize in-line monitoring (ORP?
dissolved oxygen) for monitoring anoxic, anaerobic and
aerobic conditions?
Yes P-2. Does the plant monitor ortho-P across treatment
units?
No P-3. Are side streams monitored for phosphorus? Side streams used to be monitored but are no longer
Yes P-4. Are detention times in anoxic and anaerobic selector
tanks short enough to achieve good phosphorus
removal?
Yes P-5. Are process conditions optimized for BPR?
No 3. Are there any unique treatment units, processes | Typical treatment units for a major municipality
or operations in the liquid treatment train? If yes, with bio-P
comment.
Yes 4, Is effluent being discharged clear, free of

floating solids or visible foam other than in trace
amounts?

Flow Measurement

Yes 5. Is wastewater flow, influent and/or effluent, Influent - before screening, parshall flume
being accurately measured? Effluent - cipolletti weir w/ ultrasonic sensor

Yes 6. Are flow monitoring devices calibrated annually? | Last calibrated 5/12/13

Yes 7. Are there significant industrial/commercial B&G Foods
contributors of wastewater to the plant? If yes, list | Uniroyal
in comments. Stoughton Trailers

CHR Hansen

| Sampling and Testing

Yes 8. Are wastewater influent, effluent, biosolids and
groundwater samples, as applicable, being
collected and tested as required by the WPDES
permit?

Yes 9. Are wastewater composite samplers being Influent - 3.5 oC
maintained at or less than 6C? Effluent - 3.5 °C

Yes 10. Are sampling logs being used to record sample | Samples typically collected at 7am, kept in lab | Add additional line for time, in

| days, times, temperatures and collector? case a different time for collection

0CCuUrs

No 11. Were samples collected as part of this Samples were not collected
inspection? If yes, include state lab results.

|0perations and Maintenance

Yes 12. Is the Operator-in-Charge certified at the

proper grade(s)?






Yes 13. Is the treatment works and disposal system
being properly operated and maintained, when in
operation?
Yes 14. Are process control tests being performed and | Usually once per week
recorded to properly operate and maintain the
plant?
Yes 15. Does the plant have a documented and Use OPS program - work orders printed out
implemented preventative maintenance program every Friday
for major equipment? Lift Stations included
[N/A 16. Is the permittee following the requirements No management plan required
|

contained in any approved management plan?

| Biosolids Treatment, Handling and Storage

Yes 17. Are all unit operations and processes for Anaerobic Digester - Kept at 95 oF
biosolids/sludge treatment and storage operating DAF - 3-3.5% solids
satisfactorily? GBT - 4-5% solids (not currently running) used
only 1-2 times/week
All appear to be operating well
No 18. Are there any unique treatment units,
processes or operations in the solids treatment
train? If yes, comment.
Yes 19. Are biosolids/solids meeting all applicable Sludge meeting high quality standards
sludge quality standards and processes standards Pathogen - Anaerobic Digestion
before disposal or distribution? Vector Attraction - Injection
Yes 20. Are biosolids/solids being landspread meeting Contract hauled by United Liquid Waste
all NR 204 or NR 214 landspreading requirements? | 2010 inspection revealed poor record keeping
for land application. Have since improved
records with daily haul logs, site maps, and
nitrogen loading calculations
Yes 21. Are all biosolids/solids and land application No late submittals of LAMP forms
reports completed and submitted on time?

| Permit

Yes 22. Is a copy of the current WPDES permit kept at | Permit is signed, though permit expired in 2007
_ the treatment plant?
| Yes 23. Was the WPDES permit reviewed with the New permit was discussed in comparison to old

operator-in-charge?

permit

| Records/Reports






'Yes 24. Are all Discharge Monitoring Reports completed | No late submittals
correctly and submitted on time? Some underreporting - not a chronic issue

Yes 25. Are all other WPDES permit required reports LAMP forms - submitted on time and complete
completed correctly and submitted on time? CMARs- submitted on time